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PART NO.  906895
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1  902190 UPPER HANGER , T2
 1346509 UPPER HANGER , T1

2  902191 LOWER HANGER , T2
 1346510 LOWER HANGER , T1

3  902192 SUPPORT BRACKET 
4  50-362 5 MICRON DUST BAG, CMO
  50-831 30 MICRON DUST BAG, EMO
5  1346512 BAND CLAMP
6  902-01-010-1300 5/16-18 HEX NUT, T2
6A  902-01-010-1300 5/16-18 HEX NUT, T1
7  1343390 5/16" LOCK WASHER, T2
7A  1343390 5/16" LOCK WASHER, T1
8  904-01-031-5655 FLAT WASHER, T2
8A  904-01-031-5655 FLAT WASHER, T1
9  909440 DRUM, T2 AFTER S/N 020400
  902921 DRUM, T2 BEFORE S/N 20401

 1346513 DRUM, T1
10  901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW, T2
10A  901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW, T1
11  902918 SUPPORT, T2 - SEE NOTE B
12A  1346515 LOWER SUPPORT, T1 ONLY
13  901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW, T2
13A  901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW, T1
14  1343390 5/16" LOCK WASHER, T2
14A  1343390 5/16" LOCK WASHER, T1
15  410-06-027-0001 6" CLAMP
16  50-188 HOSE - SEE NOTE A
17  1342579 KEY
18  1346528 GASKET
19  902-01-043-1646 3/8-16 HEX NUT
20  904-01-032-0661 FLAT WASHER
*  904199 MOTOR ASSY, T2, CONST OF:
*  1346516 MOTOR ASSY, T1, CONST OF:
21    1349364 SWITCH BOX
21A    1313192 M5 X 20MM CHEESE HD SCREW
22    1349365 CLAMP
22A    1340406 M4.2 X 10MM PAN HD SCREW
22B    1346527 200UF CAPACITOR 
23A    901-06-143-1327 06-32 X 5/16" PAN HD SCREW
23B    904-03-030-1788 EXT TOOTH WASHER
24    1349360 SWITCH PLATE
24A    1340406 M4.2 10MM PAN HD SCREW
24B    904-03-030-1795 3/16" EXT TOOTH WASHER
25    1340095 1 PH MAN SWITCH
25A    902-01-120-9232 06-32 HEX NUT
25B    402-07-104-5007 SPACER
26    1340100 SWITCH COVER ASSY
26A    901-02-010-0567 06-32 X 1/4" ROUND HD SCREW
*    1313228 NUT 
*    1313229 15 AMP OVERLOAD, T2
*    904198 25 AMP OVERLOAD, T1
*    1346563 30UF CAPACITOR
*    1346564 STRAIN RELIEF
*    1346566 CORD

27A  902-01-120-1216 10-24 HEX NUT
27B  904-03-030-1795 3/16" EXT TOOTH WASHER
27C  901-06-121-7383 10-24 X 3/8" PAN HD SCREW
28 902195 BLOWER HOUSING, T2

1346518 BLOWER HOUSING, T1
28A 902781 WARNING LABEL, T2

1349771 WARNING LABEL, T1
29 902737 ROTATION LABEL, T2

1346565 ROTATION LABEL, T1
30 904-01-032-0661 FLAT WASHER
31 901-01-060-0642 3/8-16 X 1" HEX HD SCREW
32 909441 BASE, T2

1346519 BASE, T1
33 902-01-043-1646 3/8-16 HEX NUT
34 904-02-020-1704 3/8" LOCK WASHER 
35 1346520 CASTER
36 1346521 CAP
37 902193 INTAKE HOUSING, T2

1346522 INTAKE HOUSING, T1
38 1310547 M4.2 X 12MM PAN HD SCREW
39 902713 WARNING LABEL, T2

1349763 WARNING LABEL, T1
40 1310547 M4.2 X 12MM PAN HD SCREW
41 902920 COVER, T2

1346523 COVER, T1
42 1346525 SPECIAL SCREW
43 1346526 SPECIAL WASHER
44 1346524 IMPELLER
45 901-01-060-0606 5/16-18 X 5/8" HEX HD SCREW
46 1343390 5/16" LOCK WASHER
47 1342476 4" CLAMP 
48 50-194 HOSE - SEE NOTE A
49 903596 SCREW, T2
50 903597 RETAINING CLIP, T2
51 1350284 ¼" HEX NUT, T2
52 1350293 ¼" LOCK WASHER, T2
53 50-364 PLASTIC DUST BAG, CMO

50-831 30 MICRON DUST BAG, EMO
54 902188 HARDWARE PACK
55 902805 NAMEPLATE, T2

n 903126 NAMEPLATE, T1

* NOT SHOWN ASSEMBLED
** NOT SHOWN  
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NOTE A: REPLACEMENT HOSE IS PROVIDED OVERSIZE AND MUST BE CUT TO PROPER LENGTH.
NOTE B: THE UPPER SUPPORT USED ON T1 UNITS IS NO LONGER AVAILABLE. WHEN SERVICING T1 UNITS DISCARD
THE UPPER AND LOWER SUPPORTS AND USE THE ONE-PIECE T2 SUPPORT. UNITS PRODUCED AFTER S/N 19999
HAVE 3 SUPPORTS, REF. 11, AND MOUNTING HARDWARE, UNITS PRODUCED BEFORE THIS S/N HAVE ONLY 2
SUPPORTS AND MOUNTING HARDWARE.
EMO = EARLY MODELS ONLY
CMO = CURRENT MODELS ONLY

Ref.
No. Part No. Description

REPLACEMENT PARTS
Ref.
No. Part No. Description

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.


